
FEASIBILITY AND LIFE CYCLE ASSESSMENT OF 

DECENTRALIZED WATER, WASTEWATER, AND 

STORMWATER ALTERNATIVES FOR RESIDENTIAL 

COMMUNITIES WITH A VARIETY OF POPULATION DENSITIES 

 

 

 

 

 

A Dissertation 

Presented to 

The Academic Faculty 

 

 

 

 

by 

 

 

 

Hyunju Jeong 

 

 

 

 

In Partial Fulfillment 

of the Requirements for the Degree 

of Doctor of Philosophy in the 

School of Civil and Environmental Engineering 

 

 

 

 

 

 

 

Georgia Institute of Technology 

December 2013 

 

COPYRIGHT ©  2013 BY HYUNJU JEONG 



FEASIBILITY AND LIFE CYCLE ASSESSMENT OF 

DECENTRALIZED WATER, WASTEWATER, AND 

STORMWATER ALTERNATIVES FOR RESIDENTIAL 

COMMUNITIES WITH A VARIETY OF POPULATION DENSITIES 
[...]
and background data uncertainty was modified on the basis of data uncertainties compiled in 

ecoinvent database. As the individual datasets of ecoinvent were investigated mainly under the 

condition of Europe, the data quality indicators of background data were modified mainly in 

terms of geographical correlation. Using Monte Carlo method, single score calculation was 

repeated within the variations of individual data. As a result, arithmetic mean, median, minimum 

and maximum at 95% confidence interval, and arithmetic standard deviation were determined to 

present the variability of LCA scores for water, wastewater, and stormwater systems. 

When LCA scores are compared between different types of infrastructure, the variations 

of LCA scores is used to determine the probability that HI is better than CI. Given this 

information, stakeholders and policy makers can make better decisions for water, 

wastewater, or stormwater infrastructure development.  

 The LCA scores of CI and HI with LID technologies were recalculated with 

changing the following assumptions: (a) the size of irrigated open space that was 50% of 

open space; (b) the irrigation requirement of xeriscaped open space that was 30% of 

conventional irrigation (i.e., 4.04 gal/ft
2
 per year); and (c) the precipitation data for 2010 

(44.5 in./yr). Accordingly, the sensitivity of LCA scores was determined with ±10% of 

outdoor water demand for irrigation, which refers to ±10% of the size of irrigated open 

space or ±10% of the irrigation need for xeriscaping. And the LCA scores of CI and HI 



 37 

were simulated with the daily precipitation data of a drought year (2007), 34.5 in./yr, and 

a flood year (2009), 73.4 in./yr. flood year 

 Also, the sensitivity analysis was conducted to show how electricity consumption 

and energy sources affect LCA scores of CI and HI with small-scale greywater 

reclamation system. Accordingly, the LCA scores of CI and HI were recalculated for 

Southern California where the electricity consumption for water production (10.2 

kWh/kgal) is much higher than COA (2.05 kWh/kgal), because the water has to be 

transported a long-distance (~2,500 miles). However, the electricity consumption for 

wastewater treatment (2.5 kWh/kgal) is similar to COA (3.01 kWh/kgal).
13, 82

 The 

electricity consumption for greywater reclamation system is same for a treatment 

capacity in both areas. The energy sources of Southern California are composed of 

natural gas (53%), coal (7.5%), oil (1.5%), hydro (13%), biomass (3%), nuclear (15%), 

geothermal (4%), and wind (3%), which is less coal-based as compared to Georgia 

energy sources of coal (67%), nuclear (21%), gas (10%), and hydro (2%).
3
 



 38 

CHAPTER 3 

LIFE CYCLE ASSESSMENT (LCA) OF CENTRALIZED WATER, 

WASTWEATER, AND STORMWATER INFRASTRUCTURE IN THE CITY OF 

ATLANTA (COA) 

 

 This chapter was aimed at presenting life cycle environmental impacts of COA’s 

CI, which includes water supply system, wastewater collection and treatment system, and 

stormwater collection system. A water balance of COA was estimated to determine water 

stress level for the city’s existing water, wastewater, and stormwater systems. LCA 

scores for water supply, wastewater collection and treatment, and stormwater collection 

were analyzed on the basis of damage categories (i.e., human health, ecosystem diversity, 

and resource availability), impact categories (e.g., climate change, human toxicity, fossil 

fuel depletion, etc.), inputs (e.g., electricity consumption, chemical usage, construction 

materials, etc.), and life cycle phases of construction, operation, and decommissioning. 

This study suggested a reference value of CI to be compared with the HI to combine the 

CI with decentralized alternatives such as low impact development (LID) technologies 

(e.g., rain gardens, xeriscaping, rainwater harvesting, etc.) and on-site greywater 

reclamation technology.  

3.1 Water Balance of the City of Atlanta (COA) and Water Reuse Index (WRI) 

 The water, wastewater, and stormwater flow rates within the boundary of COA 

are shown in Figure 1. The size of the city is 133.7 mi
2
 (85,687 acre), in which 420,003 

residents live (2010) 
83

 and 378,109 employees work (2009).
4
 The total water demand of 

COA was calculated on the basis of the number of residents and employees in the city 



 39 

and corresponding per capita water use for indoor and outdoor.
5
 Total water demand is 28 

BGY (77 mgd), which is comprised of indoor use, 21 BGY (59 mgd), and outdoor 

irrigation, 7 BGY (18 mgd). The indoor water use was assumed to be as wastewater flow 

discharged to sewer system. The stormwater discharge and stormwater runoff were 

estimated to be 41 BGY and 34 BGY, respectively. The difference between them, 7 

BGY, was regarded as infiltrated stormwater, which then recharged the Chattahoochee 

and the South Rivers. And the difference between the total stormwater discharge of 41 

BGY and 2010 precipitation of 103 BGY (44.5 in./yr) was assumed to be evaporation and 

transpiration (62 BGY) as groundwater recharge was negligible due to bedrock geology 

of the area.
5
  

 

 

 
Figure 1. Water balance for the City of Atlanta (COA) (BGY: 10

9
 gallon per year, mgd: 

10
6
 gallon per day) 



 40 

 Therefore, WRI of COA is 0.45 which is high stress level similar with WRI (0.42) 

of the Austin-Travis Lakes Watershed (1,260 mi.
2
) and much higher than WRI (0.25) of 

the Middle Chattahoochee-Lake Harding Watershed (3,060 mi.
2
). 

84
 The Austin-Travis 

Lakes Watershed has ~1/3 of COA population density (i.e., ~3,000/mi
2
), and ~2/3 of 

COA precipitation (i.e., ~45 in./yr). 
85

 The Middle Chattahoochee-lake Harding 

watershed has similar precipitation with COA but the population densities of counties 

lying within the watershed is in the range between 1/50 and 1/5 of COA population 

density. 
85

 

3.2 Life Cycle Inventory and Impact Assessment 

 Capacities of the city’s system components such as pump station, treatment plant, 

storage tank, etc. and average daily water and wastewater flows and annual stormwater 

runoff volume are presented in Table 1. End of life for each system was assumed to be 70 

years for water system components and sewer pipelines and 30 years for wastewater 

system components except sewer pipelines.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 41 

Table 1. System components and capacities for centralized water, wastewater, and 

stormwater infrastructure of the city of Atlanta (COA) 

System System Component Capacity 

Water supply 
4-5, 56, 86-87

 

Service area 650 mi.
2
 

Pump station 440 mgd 

Water treatment plant 

capacity 
246 mgd 

Average daily flow 100 mgd 

Booster pump station 148 mgd 

Storage tank 42 
10

6
 

gallon 

Distribution pipelines 2,700 mi. 

Wastewater collection 

and treatment 
4, 55-56, 86-

89
 

Service area 225 mi.
2
 

Pump station 60.5 mgd 

Sewer pipelines 2,126 mi. 

Wastewater reclamation 

centers (WRCs) 
220 mgd 

Average daily flow 124 mgd 

Stormwater collection 
4, 90

 

Service area 225 mi.
2
 

Discharge 57 BGY 

Separate sewer pipelines 1,610 mi. 

 

 

 

  Water withdrawn from the Chattahoochee River is treated using 

coagulation/flocculation and filtration processes.
91

 Aluminum sulfate is utilized as a 

coagulant. After filtration, some residual metals in water are precipitated as lime 

precipitates in clear wells. Phosphoric acid is added for pipe corrosion protection, 

fluoride is added for teeth protection, and sodium hypochlorite is used as a disinfectant 

before potable water is distributed. Advanced wastewater treatment processes were 

adopted in the three wastewater reclamation plants. Soluble reactive phosphorus is 



 42 

treated by biological nutrient removal (BNR) process and chemical precipitation. Sludge 

is digested anaerobically, dewatered with centrifuges, and incinerated. Approximately, 

75% of the ash is used for brick manufacturing, and the rest is landfilled. Those 

treatment processes are presented in APPENDIX A and input data for the operation 

phase are organized in Table 2.The concentrations of water pollutants in stormwater 

runoff are also presented in Table 2. Georgia electricity mix for the year 2010 was 

composed of coal (67%), nuclear (21%), gas (10%), and hydro (2%) of 2010 total 

generation
92

. Detailed information for raw data, data sources, ecoinvent data use, etc. is 

presented in APPENDIX A. The concentrations of water pollutants discharged by 

stormwater collection system were regarded as median values of downstream water 

quality data for several rainfall events 
58

, and the water quality data were collected from 

2010 water resource data of USGS (2012 website for the watersheds lying within the 

city. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 43 

Table 2. Operational phase input data for centralized water, wastewater, and stormwater 

infrastructure of the city of Atlanta (COA) 

System Unit Input  unit 

Water supply 
1 kgal 

water  

Aluminum sulfate 3.28E-01 lbs 

Sodium hypochlorite 1.47E-01 lbs 

Water for filtration bed backwashing 6.22E+01 lbs 

Lime 1.61E-01 lbs 

Phosphoric acid 7.97E+00 lbs 

Hydrofluosilicic acid 3.67E-02 lbs 

Truck transport 6.88E-02 tkm 

GA electricity 2.03E+00 kWh 

Natural gas 1.12E-01 ft
3
 

Sludge sent to R.M. Clayton wastewater 

reclamation center (WRC) 
9.27E-05 lbs 

Wastewater 

collection and 

treatment  

1 kgal 

wastewater  

Ferric chloride  1.34E-01 lbs 

Caustic soda 4.55E-01 lbs 

Magnesium hydroxide 4.28E-03 lbs 

Dewatering polymer 1.67E-02 lbs 

GA electricity 3.01E+00 kWh 

Natural gas 1.88E+00 ft
3
 

Truck transport 2.79E-05 tkm 

Train transport 6.88E-02 tkm 

CO2 emission from digester gas 

combustion  
5.15E+00 

lbs as 

carbon 

Total phosphorus 1.5 
mg/L as 

P 

Total nitrogen 3 
Mg/L as 

N 

Dry sludge generation 6.42E-01 lbs 

Ash to brick 2.46E-01 lbs 

Ash to landfill 8.12E-02 lbs 

 

 



 44 

Table 2. Operational phase input data for centralized water, wastewater, and stormwater 

infrastructure of the city of Atlanta (COA) (continued) 

System Unit Input  unit 

Stormwater 

collection 
90

 

Water pollutant 

concentration
*
 

Phosphate 1.14E+00 mg/L 

Manganese 5.07E-02 mg/L 

Molybdenum 6.10E-04 mg/L 

Zinc, ion 1.20E-02 mg/L 

Lead 7.37E-04 mg/L 

Nickel, ion 1.42E-03 mg/L 

Silver, ion 1.20E-05 mg/L 

Cadmium, ion 3.26E-06 mg/L 

Chromium, ion 5.49E-03 mg/L 

*
Water pollutants listed in the table were only for the pollutants that contributed to LCA 

scores, and all the pollutant concentrations were provided in APPENDIX A.  

 

 

 

Annual per capita water and wastewater volumes and the city’s annual stormwater 

runoff volume divided by the city’s population were used as the functional units: (1) 39 

kgal/yr per capita for water supply system, (2) 29 kgal/yr per capita for wastewater 

collection and treatment system, and (3) 81 kgal/yr per capita for stormwater collection 

system (i.e. SSS). Annual per capita water supply of 39 kgal includes 29 kgal of indoor 

use and 10 kgal of outdoor irrigation. The impact, damage, and single–score values of the 

city’s centralized infrastructure were evaluated using World ReCiPe midpoint and 

endpoint methodologies.  

According to World ReCiPe midpoint method, eighteen impact categories were 

evaluated and the contributions of inputs to the individual impacts were plotted in Figure 

2. For better understanding, the inputs were categorized as construction, electricity, 

chemicals, etc. that contributed at least 5% of each impact. As it turns out in this study, 



 45 

major impacts that influence damage and single score values are climate change, human 

toxicity, particulate matter, and fossil fuel depletion impacts. The electricity consumption 

of water and wastewater systems contributes 28% (water: 13% and wastewater: 15%) of 

the climate change impact. CO2 emission from combustion of sludge-digester gas 

corresponds to 48% of the impact. Also, the electricity consumption of water and 

wastewater systems contributes 38% (water: 18% and wastewater: 20%) of human 

toxicity impact and trace metals in particulate matter or bottom ash of coal-fired 

electricity generation cause human toxicity 
93

. The electricity consumption causes 47% 

(water: 22% and wastewater: 25%) of particulate matter formation impact as flue gas of 

coal fired-plants includes particulate matter 
93

. Also, 56% (water: 27% and wastewater 

29%) of fossil fuel depletion impact (68 kg oil eq) corresponds to the electricity 

consumption because ~77% GA electricity generation is from fossil fuels (coal: 67% and 

natural gas: 10%).  

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 46 

 

Figure 2. Contributions of input and output data to individual impacts 



 47 

The electricity consumption of water and wastewater systems contributes at least 

up to ~30% of the impacts of photochemical oxidant formation, ionizing radiation, 

terrestrial acidification, terrestrial, marine, and freshwater ecotoxicity, and agricultural 

land occupation as shown in Figure 2. Ozone depletion impact results mainly from the 

chemicals used for wastewater treatment (e.g., iron chloride). Wastewater effluent and 

stormwater runoff contributed 43% and 30% of the freshwater eutrophication impact, 

respectively. They also contributed 58% and 37% of the marine eutrophication impact in 

that order. Even though freshwater and marine eutrophication impacts are critical 

indicators to evaluate water infrastructure, those impacts are of little importance for 

damage and single score values. This issue is a limitation of World ReCiPe method that 

characterizes all emissions and resource depletion with environmental mechanisms of 

global scope while eutrophication impact depends on regional condition. In addition to 

eutrophication impact, the impacts of acidification, photochemical ozone formation, 

toxicity, and land use also depend on a regional condition. Urban and natural land is used 

mainly in order to construct water supply system. The decommissioning process of water, 

wastewater, or stormwater system results in minus contribution to natural land 

transformation impact, which refers to natural land restoration and conservation. The 

water depletion impact is around -69 kgal, which is close to the difference between water 

(39 kgal) withdrawal and wastewater (29 kgal) and stormwater (81 kgal) discharge. The 

metal depletion impact is caused primarily by construction of wastewater collection and 

treatment system and stormwater collection system owing to sewer pipeline.   

All the emissions and depletion were also characterized into damage values of 

human health, ecosystem, and resource as shown in Table 3. It should be remarked that 



 48 

climate change impact is counted to human health and ecosystem and marine 

eutrophication and water depletion impacts are excluded. Instead, we evaluated water 

depletion impact using WRI, but marine eutrophication impact which can be critical to 

evaluate water infrastructure is but still overlooked. Human health damage is 9.36E-04 

DALYs, ecosystem damage is 4.45E-06 species·yr, and resource damage is $1.09E+03. 

As it was converted into single scores, the human health, ecosystem, and resource 

damages occupy 70%, 5%, and 25% of the total single score of 3.97%, respectively. The 

LCA score of wastewater system (2.36%) is greater than water (1.22%) or stormwater 

(0.392%) system in spite of smaller flow volume. It has a great impact because electricity 

consumption for 1 kgal wastewater collection and treatment (3.0 kWh/kgal) is greater 

than water system (2.0 kWh/kgal) and wastewater system involves the direct air emission 

of CO2 from digester gas combustion. The score for the stormwater collection system is 

0.392%, which is caused by the separate pipeline construction and the water pollutants 